


             ZHEJIANG ZHAPU TECHNOLOGY CO.,LTD.
                        ZHAPU ECONOMIC DEVELOPING ZONE JIAXING ZHEJIANG 314201 CHINA

                               TEL:0086-573-85520590 FAX:0086-573-85520333

CERTIFICATE  OF  QUALITY according to EN 10204 3.1 

 BUYER : F.REYHER NCHFG.GMBH & CO.KG

DATE： APR.9，2019 ORDER NO.:3328443-433

Reyher- article-no.:00934.100.0160.000

CONTRACT NO： MARKING：WB 1101 LOT NO WB1-19030040

18REY-58/66/69

STANDARD SIZE： DIN934-10 M16 HEAT NO： X51712360001

PLAIN

DELIVERY QUANTITY：117.6 MPCS INVOICE NO：ZPKJ19-162

CHARACTERISTIC STANDARD RESULT
ACCEPT

OR REJECT

ACROSS FLATS DIA 80 (s)
max.-min max.-min

ACCEPT
24.00-23.67 23.98-23.88

ACROSS CORNER DIA 80 (e)
min. min.

ACCEPT
26.75 26.86

HEIGHT DIA 80 (m)
max.-min max.-min

ACCEPT
13.00-12.30 12.98-12.89

THREAD GO GAUGE 80 (d) 6H 0 ACCEPT

THREAD NO GO GAUGE 80 (d) 6H 0 ACCEPT

SURFACE DEFECT 80 ACC.TO  DIN 267 0 ACCEPT

PROOF LOAD(ACC TO DIN267) min.
N≥157000 ACCEPT

SAMPLE SIZE 8 N=157000

HARDNESS(ACC TO DIN267) min-max.
HRC:32 ACCEPT

SAMPLE SIZE 20 HRC:28-38

CHEMICAL COMPOSITION
C Mn Si S P

0.35 0.83 0.19 0.004 0.017

JUDGEMENT:        OK

WU    BIN
MANAGER OF QUALITY CONTROL DEPARTMENT
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NINGBO HAIXIN HARDWARE CO.,LTD
XIJINGTANG, LUOTUO TOWN, NINGBO, ZHEJIANG, CHINA

INSPECTION CERTIFICATE
(according to EN 10204 / 3.1)

Customer: F. REYHER Nchfg.GmbH & Co..KG
Address: Haferweg 1, 22769 Hamburg, Germany

Part name: Hexagon Nut Part no: 00934.100.0200.000

According to: DIN934 Customer order no: 3141069-433
Property class: 10 Haixin order no: 17HX-REY004
Product grade: A Report no: 20170405HX002
State: Quenched and tempered Manufacturing date: APR.20TH,2017
Dimension: M20 Lot no: 1702-092
Pitch: 2.5 Batch no:

Surface

treatment:

BLK Delivery no: 2017LEN238
Marking: HX丨 10丨 Sample by: 1702-092SRE
Mech. properties

acc. to:

DIN267-4 Quantity: 25700PCS
Steel grade: 10B21 Heat J21608345
Chemical composition according to steel mill certificate:

C Mn P S Si Cu Ni Cr Mo V Nb Al

0.21 0.92 0.014 0.004 0.06 - - - -

Characteristic (values in mm

unless otherwise stated)

Specification Measured

value(s)

Number of

samples:

Comment

Min Max

1 Width accross flats (s) 29.16 30 29.57-29.6
3

125 OK
2 Width accross corners (e) 32.95 33.70-33.7 125 OK
3 Height (h) 14.90 16 15.20-15.6 125 OK
5 Thread tolerance M20-6H PASSED 125 OK
9 Hardness (HV/30) 353 291-302 5 OK

10 Proof load test – min 15 sec. Min：245000 N 245000 N 5 OK

11 Surface treatment thickness BLK OK 125 OK

12 HOLE ECCENTRICITY (2IT13) Max:0.66 0.21-0.49 125 OK

13 PERPENDICULARITY Max:0.50 0.22-0.39 125 OK

We certify that the goods correspond to the requirement of the order

Performed by: Responsible representative, supervisor of QC (signature):

QIN JUN CXM
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J. vom Cleff A. Sohn GmbH & Co. KG · Postfach 12 0168 · 42331 Wuppertal 

 

J. vom Cleff A. Sohn 
GmbH & Co. KG 

SCHRAUBEN- UND 
MUTTERNFABRIK 
U M F O R M T E I L E   

Abnahmeprüfzeugnis 3.1 nach EN 10204
Inspection Certificate 3.1

F. Reyher Nchfg. GmbH&Co. KG
Haferweg 1
22769 Hamburg

Zeugnis-Nr. / certificate No.: 1017246
Auftrags-Nr. / order No. + Pos: 3348775-451.2
Artikelnummer / item No.: 00931.100.0120.050
Auftragsdatum / order date: 08.03.19
Werks-Nr. / work No. + Pos: 149834.3

Kennzeichnung / identificationmark:
CLEFF 10.9
Prüfbedingungen / condition of test:
EN ISO 898-1:2013

Komponenten / components: DIN931-M12x50-10.9
Chargen-Nr.: 60036-2
Menge / quantity: 14100 Stück / parts
Herstellungsverfahren / method: Kaltumformung / vergütet   cold forging / quenched

Ergebnis der Prüfung / result of tests:
        
         Merkmal                   Einheit    soll/setpoint  ist/result     Einzelwerte          Bemerkung                
         Item                      Unit       min.   max.   min.   max.   Single values        Remark                   
        
         Zugfestigkeit                        1040          1072   1103   1103-1090-1100-1072                           Rm
         tensile strength                                                                                               N/mm²
        
         Dehngrenze                           940           991    1024   1014-1007-1024-991                            Rp02
         proof stress                                                                                                   N/mm²
        
         Härte                                316    375    354    363    359-363-354-363                               HBW
         hardness                                                                                                       
        

        
        Werkstoff/material  Charge No.       C     P     S    Bor    Al    Mn                                      
        
                           Sollwert[%] min 0.21              0.002 0.02  1                                         
                                       max 0.25  0.02  0.02  0.005 0.08  1.2                                       
        
        13.5 23MnB4        573700.2       0.215 0.008 0.0046 0.0035 0.033 1.020                                     
        

Es wird bestätigt, daß die Lieferung den Vereinbarungen bei der        Marco Schienbein
Bestellannahme entspricht.
We hereby certify, that the material described above complies with Abnahmebeauftragter / works inspector
the terms of the order contract.         Wuppertal, den 21.03.2019
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Washers DIN 125A, white zinc plated, class 5.8

Standard
Testing

result
Standard

Testing

result
Standard Testing result

М-4 8.64-9.00 Acc. 4.30-4.48 Acc. 0.70-0.90 Acc.

М-5 9.64-10.00 Acc. 5.30-5.48 Acc. 0.90-1.10 Acc.

М-6 11.57-12.00 Acc. 6.40-6.62 Acc. 1.40-1.80 Acc.

М-8 15.57-16.00 Acc. 8.40-8.62 Acc. 1.40-1.80 Acc.

М-10 19.48-20.00 Acc. 10.50-10.77 Acc. 1.80-2.20 Acc.

М-12 23.48-24.00 Acc. 13.00-13.27 Acc. 2.30-2.70 Acc.

М-14 27.48-28.00 Acc. 15.00-15.27 Acc. 2.30-2.70 Acc.

М-16 29.48-30.00 Acc. 17.00-17.27 Acc. 2.70-3.30 Acc.

М-18 33.48-34.00 Acc. 19.00-19.33 Acc. 2.70-3.30 Acc.

М-20 36.38-37.00 Acc. 21.00-21.33 Acc. 2.70-3.30 Acc.

Remark: Acc. Stands for acceptable

Element C% Si% Mn% P% S% Ni%

Ratio 24 30 40 4 4.5 0.3

Inspection date: 2016.1.15

Inspector:Li Jun

Material：Q235

Chemical composition & Technical specification

Nanjing Jingning Quality Inspection Company

Quality Certificate

Items

d1(mm) s(mm)d2(mm)
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